

100% BPA 6

1.

2.

3.

4.

5.

6.

7.

1.	100% BPA 6
2.	100% BPA
3.	20.6x14.5x6.5
4.	204
5.	40 230
6.	100
7.	100
8.	100
9.	100
10.	100

11.





- 

FDA-LFGB-Rois



Test Report

No. CANEC1703424301

Date: 20 Mar 2017

Page 1 of 3

GUANGZHOU RUI-HE SILICONE SCIENTIFIC TECHNOLOGY CO.,LTD.
168,FENGSHEN ROAD, XIUQUAN STREET,HUADU DISTRICT, GUANGZHOU CITY, GUANGDONG
PROVINCE
CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : Silicone Rubber

SGS Job No. : CP17-010040 - GZ
Model No. : 5011
Client Ref. Info. : SEE REMARK
Date of Sample Received : 08 Mar 2017
Testing Period : 08 Mar 2017 - 14 Mar 2017
Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).
Test Results : Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
FDA 21 CFR 177.2600-Total extractive residues	PASS

Conclusion : The tested parameters comply with the requirement stated in Food and Drug Administration Regulations.

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

Alpher Qiu
Approved Signatory



SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch, Guangzhou, China

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/terms-and-conditions/terms-and-conditions-electronic>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not constitute parties to a transaction from incurring all their right and obligations under the transaction documents. This document cannot be reproduced, stored in a retrieval system, or transmitted in any form or by any means, electronic, mechanical, photocopying, recording, or by any information storage and retrieval system, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing inspection report & certificate, please contact us at telephone: (86-755) 83071443, or email: GM.Dispatch@sgs.com

88 Huxi Road, Xixiangbei, Puzhou, Guangdong, China 510000 | (86-20) 82155555 | (86-20) 82075113 | www.sgs.com or
中国·广州·经济技术开发区科学城科韵路158号 邮编: 510000 | (86-20) 82155555 | (86-20) 82075113 | sgs.china@sgs.com

Member of the SGS Group (SGS SA)



XXXXXXXXXXXXXXXXXXXXSKUXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXX - XXXXXXXX..







□□□□□□□□□□□□□□□□**100%**□□□□□□□□□□
□□□□□□□□□□□□□□□□